

# T E S T C E R T I F I C A T E

ST-13-09-25-01

- Product:** Laminate floor covering "Blue Line", High Gloss  
Dimension: 644 mm x 310 mm x 8 mm
- Customer:** Falquon GmbH  
Gewerbegebiet Falkenhagen  
Am Hünengrab 18  
16928 Pritzwalk
- Order:** Determination of selected properties according to EN 13329, EN 14978, EN 438-2 and EN 16094
- Test reports:** 2713262, 2713450
- Test results:**

Property	Results	Classification to the requirements according to EN 13329 / EN 14978 / EN 438-2 / Assessment
Resistance to abrasion according to EN 13329	AC4	LU 21 - 22 and 31- 32 according to EN 13329, Tab. 2, fulfilled
Resistance to abrasion according to EN 14354	4400 Revolutions	LU 21 - 22 according to EN 14978, Tab. 1, fulfilled
Resistance to scratching according to EN 438-2	6 N	Rating 4 according to EN 438-2, Tab. 3, fulfilled
Resistance to microscratch according to EN 16094	MSR-A1 MSR-B2	very good, optional property, no classification possible

Dresden, 25 September 2013



*P. Cla*

Head of laboratory

*G. J. H.*

Engineer in charge